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AUSSIE SPARES DIAGRAM & PARTS LIST 

AUSSIE GMP PUMPS:  

Part Number Qty Description List price 
5053 1 Sleeve G 1005/1  $26 

5336 1 Oil Seal 40x62x10  $15 

5349 1 OR 4093 (23.4x3.53)  $5 

5441 2 Flex. Gasket 0.2mm  $13 

5455 1 Greaser G 1/8”  $8 

5577 1 Pump Casing B3XR-A  $2,288 

5814 1 Support B 3XR-A  $1,052 

5860 1 Valve Body B3XR-A  $440 

5867 1 Counterweight B3XR-A  $20 

6030 1 Flex. Gasket B 2587  $13 

6103 1 Check Valve B 2583/1  $83 

6161 1 Washer D.7x75x2.5  $12 

6173 1 Washer 10x30x6  $8 

6178 1 Washer B 2901/2  $6 

6197 2 Snap Ring E 25  $3 

6199 1 Snap Ring I 62  $6 

B3XR-A WITH OR WITHOUT PULLEY 
CAT 1750 

Part Number Qty Description 
List 

price 
6209 1 Conical Tap ¼” Gas  $7 

6213 1 Conical Tap 1” Gas  $8 

6238 1 Screw T.E. M10x20 SX  $8 

6243 4 T.E. Screw M 12x25  $7 

6263 7 OEB Screw M 10x30  $3 

6316 1 Bearing 3305  $193 

6321 1 Bearing 6205-2RS  $65 

6326 1 Key B 6x6x25  $7 

6330 1 Key 6x6x15  $6 

6339 1 Mech. Seal 25-47-14  $46 

6359 1 Counterface G 1002/4  $65 

6841 1 Rivet 6.5x20  $5 

F476  1 Nut M12x1.75  $15 

F550  1 Shaft Stainless Steel AISI 316  $631 

F593  1 3-BL. Impeller B3XR-A  $642 


